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The test report is invalid if it is not affixed the official seal of the laboratory to it.

2. BRI E AREF MG AL E AR (FARRANEHE) T

Copies of the test report without the ofﬁbial seal of the laboratory are invalid.
3. MR Tdmbl. B, fHEAZ TR

The test report is invalid without the signatures of compiler, checker and approver.
4. AR & IR BT

The test report is invalid if it is blotted out.
5. RS = FiteE, A0 Zh IR S .
It is forbidden to copy the test report partially without the written approv  al of the

laboratory. ‘

6. EFEZATMMAER, DU FFRERERA L.
The conclusion of the consignation test is only valid for the provided sample.

7. AR E AR SORHE, SESCOUR (B UL, B RAEMRE, N
PRS-
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discre;iancy, the Chinese version shall prevail.

8. BRAHUM, AN RIEZRFEH T

Unless noted otherwise, the test type is ansignation test.

|
|
k. BT IR RES 3455 Address: No.345 East Yunling Road, Shanghai
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B nf 25 A B T INR21700/50E 3. 65V 5. 0Ah
o 4 AR Chinese
Name of Sample | o 5 Rechargeable Li-ion Cell INR21700/50E 3.65V 5. 0Ah
English
T 1123100554
Sample No.
Ay B A BEIBO AT IR 22 7]
ConSIQnor EVE Ener gy Co. y Ltd
A ¥l ML RE I A B 2 7]
Manufacturer EVE Energy Co.,Ltd
A 7 TR CREOABRAET )

Test method

ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

| = Bea i CRBRRbrHET )
I AN
FIRATE ST/SG/AC. 10/‘11/Rev 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
£ 5P, — N
A*i"" " TRt AR B A 5T
pRealance Gray Cylinder plastics film shell
S s 2 A S
¥ % 8 B 9023-10-30 HrlAeie B 2023-11-06 ~ 2023-11-30
Accepted Date Test Date
y fer JEERSEAUL s P R B phils s AN L sl Tso b
ﬁ)‘l“]iﬁﬂ Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
é/iélrﬁiﬂlﬂ, EREA AT OIS T GBS RBRAET- 1) ST/SG/AC. 10/11/Rev. 7&Amend'1 3%
M2 [The sample has passed the test items of UN Manual of Tests and Qil“t\eua 9?}/7 <
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 i i //2’?2_
Conclusion [ .3.re % 7
| N ‘
34 ) (Date) 202371%@%/ /g\
Py ) 7 B A F b Rechargeable Lithium Cell. / 7/ ‘—(X\{Se&
)
Comment
Frt B s st / K S AL
Consignor /
Address Post Code
OB T i
Approver: Checker: Compller
Ré

Title:

LN Aes

SR BB (Head of Electrochemical Testing Department)
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A B 4 AR FEERIAFEFRKS y .
B3 | EERRRIARERS pasg | Amsw | i
Name of Test Standard requirement or The .
No. iers Clause Number of Standard Test Result | Conclusion | Remark
WA GRISHERAET
Eﬁfrﬁi@l ‘}5]1‘1? TT/S(}//\Q 10/11/Rev. T&Amend. 1 38. 3 X T % 1 ' /\Tﬁ
Altitude e e o See Appendix 1 (=] /
UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 oo
Test T.1
AT Gl P bRl
N Y ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 i ks
g R g\l]})[ :l/ G/AC. 10/11/Rev. 7&Amend. | ik SI)MI“:E 2 L i )
el & e endix (]
Thermal test UN Manual of Tests and Criteria ¢ Appendi Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.2
WA GREGABRAET
= Y ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 X I 4 -
; h 3}]%)[ UI/ /AC. 10/11/Rev men ik S)LM]AK 3 L ap
3 . Ak ce vendix o o
Vibration UN Manual of Tests and Criteria ¢ - Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3 -
Test T.3
Lo (RIS RibriE T -
\{q;,n—q__—f ;}E? iT/ SG/AC. 10/11/Rev. T&Amend. 1 38, 3 4R ljl_‘[qH\ 4 . . ’
4 Shock At . v See Appendix 4 g3 /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.4
WA [ GRIS e T
- &I‘ﬁ% {i)/]})[) 2]/5(?//\(. 10/11/Rev. T&Amend. 1 38. 3 SWJWJA& 5 N /_\tﬁ p
B L See Appendix 1
External short UN Manual of Tests and Criteria S R - Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3 :
Test T.H
A R CRBe FbsfET
WEY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 1 | WLFf 2 6
ik 1) 5 . - .
6 I t el o o See Appendix 6 ok 4
mpac UN Manual of Tests and Criteria Presed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.6
WA b GREG AT
ST/SG/AC. v, T&Amend. 1 38,3 ik 5[] A
; B w 8l/s(/M 10/11/Rev. T&Amend. T 38.3 Bk S)Lm/\& Z 7 ap )
: e ee Appendix EKi
Forced dlscharge UN Manual of Tests and Criteria PR Passed
ST/SG/AC. 10/11/Rev. T&Amend. I Section 38.3 '
Test T.8
This space intentionally left blank
8 TZEH
Kol ERIE A HEHEEE:21°C-22°C ; BRI /%
) . A o019 009 . ; s
Test Environment Ambient temperature:21°C-22°C;Ambient humidity:/%
Condition
R A )
. Test Item
2 ORBHA e e —
Subcontracted Test saxkE | LK / R /
Condition Subcontracted | Name Post Code
Laboratory Huhk / i /
Address Tel
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B : BT E LA | GBI
No. Name of Test Items Altitude simulation
b A S1 A
‘ : AT Bef BB Aft .
#e | HERA Al Behe B Aler | 1 o 45 | #l4 bR | 146
%5 Sample Status RE Tt RE FF344,/E | Mass Loss | Residual |FF
Sampie Mass OCV Mass oCcVv OoCcVv Other
No. /g A% /g AY4 /% /% Event
001 | |eo®Rt | 67.4554 | 415 | 67.4493 | 4.15 0.01 | 100.00 | ©
002 | e ERL ] 66.9902 | 415 | 66.9778 | 4.15 0.02 | 100.00 | ©
003 | oyt | 67,1286 | 415 | 671254 | 415 0.00 | 100.00 | ©
004 | o luEERL | 670452 | 415 | 67.0413 | 415 0. 01 100.00 | ©
005 | juomaane Culler.zapd| 414 E7r.o250 | 4.14 0. 01 100.00 | ©
006 | sereyorirl | 67.0147 | 4.15 | 67.0083 | 4.15 0.01 | 100.00 | ©
007 | ey | 66.9346 | 4.14 | 66.9263 | 4.14 0.01 | 100.00 | ©
008 | peronroriam, | 67 @W040 490 b | 67.0865 | 4.15 0.01 | 100.00 | ©
009 | ookt | 671565 | 415 | 67.1557 | 4.15 0.00 | 100.00 | ©
010 | ooyt 67,1037 | 415 | 67.0921 | 415 0.02 | 100.00 | ©
J\T;-‘;L\,[L'I‘his space intentionally

left hlank

ik L-R V-RA DR R-#EL F-RK 0-Rh. RRA. AR, BaR. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

P
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A% 5 BRRE LA | AR
No. Name of Test Items Thermal test
s N RIS AT Beft ; "‘A‘\ § 2 o
e | HBRS S RBE A | g gank| Mlaem e
%5 Sample Status RE | FFHLE mE FF 344, /& | Mass Loss| Residual | FL%
Sample Mass oCcVv Mass ocv OCV |Other
No. /g A% /g A% /Y% /% Event
001 | oyl r B 674493 | 415 | 67.4536 [ 4.10 0. 00 98.80 | o
002 | o et o 166.9778 | 415 | 66.9882 | 4.10 0. 00 98.80 | o©
003 | oyperm®mt 1671254 | 415 | 67.1259 | 4.10 0.00 | 98.80 | o
004 | ool 1670413 | 415 | 67.0435 | 4.10 0. 00 98.80 | o
005 | oy ok 1 67.2259 | 414 | 67.2306 [ 4.09 0.00 | 9.79 | o
006 | it g RGR.O0s3 | 4158 eridlus [ 4.10 0. 00 98.80 | ©
007 | gpoioncd il & 86,9263 || 414 | 66.9324 | 4.10 0.00 | 99.03 | o
008 | jpcvEA | 67.0665 | 4.15 | 67.0676 |  4.10 0.00 | 98.80 | o
009 | s ol | 67.1557 | 415 | 67.1541 | 4.10 0.00 | 98.80 | o
25CYCTE A7 5
010 | ppreioeE 1670021 | 415 | 67.1013 [ 4.10 0.00 | 98.80 | o
y\_F'/Ji [L This space intentionally

&k LR V-IRA D-FRAK R-aZL F-# K 0-LiR. RBEA. LMK, k. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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55 5 BRAA LA | D)
No. Name of Test Items | Vipration
He | HaRE AT Belire BB Aer g giik | #MAeE | S
%5 Sample Status RE FHRBE| RE FF249, /E | Mass Loss | Residual | FL%
Sample Mass OCV Mass oCVv oCcVv Other
No. /g NV /g IV 1% 1% Event
001 | oy B | 67.4536| 4.10 | 67.4518 | 4.10 0.00 | 100.00 | o
002 | | GuERY | 66.9882 | 4.10 | 66.9896 | 4.09 0. 00 99. 76 0
003 | |y quEERY o |67.1259 | 410 | 67.1273 | 4.10 0.00 | 100.00 | o
004 | |y um®Rl o |67.0435 [ 410 | 67.0450 | 4.10 0.00 | 100.00 | o
005 | oo GueERl o 167.2306 | 4.09 | 67.2318 | 4.09 0.00 | 100.00 | o
006 | ewporiZt o |67.0118| 4.10 [ 67.0127 | 4.10 0.00 | 100.00 | o
007 | porcicmart 66,9324 ] 4.10 | 66.9337 [ 4.09 0.00 | 99.76 0
008 | prcporn L o 167.0676 | 4.10 | 67.0678 | 4.05 0.00 | 98.78 0
009 | e o ERY 1671541 410 | 67.1561 | 4.10 0.00 | 100.00 | o
010 | pppeiiom®®l o |67.1013| 410 | 67.1027 | 4.10 0.00 | 100.00 | o
FE M

Hik: LR VR DR R F-RK -k, LRA. LK. RaE. RAeX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 AR B & AR UinH
No. 1 Name of Test Items Shock
s B RIS AT Before 1:)’&5&\){;' After FERA %‘]%%E’_ 4
B Sample:Status Fg | FReE| RE 34, JE | Mass Loss | Residual | L&
Sample Mass OoCv Mass ocVv oCVv Other
N /g NV /g A% /% % Event
001 | oyl B | 67.4518 | 410 | 67.4483 | 4.10 0. 01 100.00 | o
002 | op e Bl | 66.9896 | 4.09 | 66.9837 | 4.09 0. 01 100.00 | ©
003 | oyt 1671273 410 | 671258 | 4.10 0.00 | 100.00 | o
004 | oyt BRE 1 67.0450 | 4.10 | 67.0428 | 4.09 0. 00 99.76 | o
005 | oyt ol er.2318 |  4.09 | 67.2292 | 4.09 0. 00 100.00 | o
006 | gsereporart | 67.0127| 410 | 67.0090 | 4.10 0.01 100.00 | ©
007 | ssovepereerl 1669337 | 4.09 | 66.9309 | 4.08 0. 00 99.76 | o
008 | prere ol 1 67.0678| 4.05 | 67.0647 | 4.04 0. 00 99.75 | o
009 | sl per® Rt 1671561 | 410 | 67.1507 | 4.10 0. 01 100.00 | ©
010 | prripurc®®t 1671027 | 410 | 67.0963 | 4.10 0. 01 100.00 | ©

JT"‘"[‘IW space intentionally
T left blank

B LR V-IRA D-fRAR R-# L F—A Kk 0-Lik. LBA. LMK, kg, Lk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire. ’
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5 5 KR B 2 A 4sei
No. Name of Test Items External short circuit
¥ v 2 g
. MR A  AERERGRE EYX
Sample No. Sample Status ax. xtexnic emperature Other Event
7
1CYCHE A 7 HY
001 1CYC Fully charged 109. 4 0
evese 4 el
002 1CYC Fully charged 98.7 0
1CYCHEA 7L ; i
003 1CYC Fully charged 96. 3 0
1CYCHEA At
004 1CYC Fully charged 106. 9 0
1CYC5E4 381 _
005 1CYC Fully charged 105.0 0
25CYCHEA A o
006 95CYC Ful Iy-charged 107.5 0
25CYCFB4 70
007 25CYC Fully charged 97.5 0
25CYCHEAT A HY
008 25CYC Fully charged 103. 8 0
25CYCHE 478 HL =
009 25CYC Fully charged 105.7 0
25CYCHE4s At
010 25CYC Fully charged 104.0 0
L)Ti‘ﬁ This space intentionally left

blank

&x: DRk R-2E F-R K 0-RMk. RARK. Raki.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 BRAA L H | fih

No. Name of Test Items Impact
Gt Bk B RO R&HRE ——
Sample No. Sample Status Max. EXtern/a}l(JTemperature Other Event

ot ICYICCYSCO‘?? O(;éa?a; ty 22.5 o

012 LCYC 50% Copmoity 23.5 >

ol 1 CYICQS%‘%? O(?/;gaﬂi ty 24.5 o

ont 1CY1CCY5C0%QO(?£$M,V 24.1 0

oL 1CY1CC\;)%5 O(lj/;gaflt\ 25.2 &

016 25c2\}5c(‘y5cty)Qé5 Ocnaga; ty 23.9 0

Ul 25@2&5(( &fo%% Og:;arfl ty 247 0

018 2501C. S0 Gty 23.8 o

” ) L

ULs 25CZY5C,CY5C(>%5 ?Qgﬁ ty 24. 2 0

02 JB(HE 508 Lo 7 2.5 N
LR %51 This space intentionally left

blank

%ix: DR F-A2K 0-RMK. RATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B 7 AR IR B 4 AR i) &GN
No. Name of Test Items Forced discharge
PN PE R S A2
Sample No. Sample Status Other Event

021 1CYC %ﬁnﬁiﬁﬁi@iﬁnged 0

IO AN
022 1CYC 1FC;?1C1}yL :ii)ji(cfl%al'ge(i 0
023 10YC ¥izii§j;{§;?;rged 0
024 10YC ?3?&??EEE§;rged 0
025 10YC gﬁ?ﬁ?iﬂ%ﬁiﬁrged 0
026 1CY(Ttgﬂgi§figgt;rged 0
027 10YC lr(i}lclf\? ﬁé{c[huargo d 0
028 1CYC ll‘(ixY]C]? ?Fibé(c?ilrgcd 0
029 1mc£ﬁﬁﬁﬁﬁmm 0
030 1CYC llg}llClilj {Siﬁi(crlll]arged O
031 2SCYgigﬂii§€iEii;rged O
032 25CY§?§E§2F?E%S$nged 0

——

033 25CY (‘,2 3;31(?1/;— ([l -ibsycrltlla rged O
034 25CY C2 GFS}Iclj\E ?i}i,lﬁczlliar' ged O
035 25(Y(?ii?fﬁ?i$ﬁ§;?érged 0
036 25CY(?i§EEiFf?£§5§;rged 0
037 25CY(?igEfg?iT£§;#érged 0
038 25cyf?§ffﬂffﬂgﬂﬁirged 0

o
039 25CYC25FCUY1C1}_VU zi:iﬁ;(cl}llla rged o
040 25CYC25I§T1C1;_\F ?irjé(clfilial‘ge(l Y

&ix: D-fR4k F-RL K O-Rffik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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